



7082

Parts List

Ref	Class	Part	Description	Qty	Comment	Footnote
1	35	87946A15	FUEL FILTER ASSEMBLY	1	SN# 0P365661 & Below	
1	35	87946A15	FUEL FILTER ASSEMBLY	1	SN# 1B153167 & Below	
2		858731	BALL, Fuel Filter	1		
3	35	87946Q04	FILTER KIT, Fuel	1	(Quicksilver Brand)	
3	35	87946K04	FILTER KIT, Fuel	1	(Mercury Brand)	
4	25	98277	SEAL	1		
5	32	830756109	HOSE, (57.00 Inches Bulk) (Cut to	1		
6	32	830756109	HOSE, (57.00 Inches Bulk) (Cut to	1		
7	54	816311T	CABLE TIE, (8.00 Inches)	4		
8	25	18202	GROMMET	1		
9	22	15781A 9	CONNECTOR KIT, Fuel	1		
10	10	40003 30	SCREW, (M6 x 25)	1		
11	53	11278	CLIP, Retaining	1		
12		817426	INSERT, Choke Bezel	1		
13		17229 1	CHOKE BEZEL	1		
14		817424	KNOB, Choke	1		
15		817425	LINK, Choke	1		
16		17442 1	COVER, Carburetor	1		
17	19	47579	PLUG	1		
18	10	40011110	SCREW, (M5 x 30)	2		
19		41750	INSERT	2		
20	10	40011107	SCREW, (M5 x 16)	1		
21		824370 1	THROTTLE STOP	1		
22	11	40021 3	NUT, (M8)	2		
23	1392	823907T 5	CARBURETOR, (WMC-52A)	1	(20 Hp)	
23	1390	817405T12	CARBURETOR, (WMC-54A)	1	(25 Hp)	
24	27	19206 1	GASKET, Carburetor	1		2,5
.	27	41499A88	GASKET SET	1		
.		804946T02	POWERHEAD	1		